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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
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(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

71

15
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DFT-s-
OFDM 1@0
BPSK

see graph
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see graph

PASS
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph
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see graph

PASS
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see graph
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see graph
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see graph
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see graph
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see graph

PASS
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see graph
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see graph

PASS
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see graph
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see graph

PASS
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PASS
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see graph
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PASS
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see graph
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see graph

PASS
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see graph
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see graph

PASS
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see graph
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see graph

PASS
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see graph
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see graph
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samranis. FCC RF Test Report Report No. : FG472418M

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N71 TXD-ANT(1+8)_ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0020 PASS NV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0053 PASS LV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0057 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0034 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0030 PASS 20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0067 PASS -10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0038 PASS 0C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0055 PASS 10C

71 15 20 136100 680.5 OFDM 100@0 0.0020 PASS 20C

71 15 20 136100 680.5 OFDM 100@0 0.0038 PASS 30C

71 15 20 136100 680.5 OFDM 100@0 0.0062 PASS 40°C

71 15 20 136100 680.5 OFDM 100@0 0.0044 PASS 50C

Sporton International Inc. (ShenZhen) Page Number 1 A13-10f 25
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.41 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 5.09 13 PASS
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A13-2 of 25
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N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF Trg FraeRun G 3 Tig FresRun G
RT o Couping DX C 4 Gan Low
Aign:

#F Gan Low

Rl TREr
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 C%SgEM 25@0 4.4648 5.055
71 15 5 136100 680.5 Cfé%';?ﬂ“" 25@0 45042 5.251
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.4706 5.055
71 15 5 136100 680.5 2;05/3&" 25@0 4.472 5.04
71 15 10 136100 680.5 CF(’?'SS?M 52@0 9.282 10.03
71 15 10 136100 680.5 Cfé%';?ﬂ"" 52@0 9.2881 10.04
71 15 10 136100 680.5 C&%’ZRAM 52@0 9.2016 10.07
71 15 10 136100 680.5 %Eéogm" 52@0 9.2856 9.897
71 15 15 136100 680.5 CF(’?'SS?M 79@0 14.128 14.82
71 15 15 136100 680.5 Cfé%';?ﬂ"" 79@0 14.149 14.81
71 15 15 136100 680.5 C&%’ZRAM 79@0 14.159 15.0
71 15 15 136100 680.5 %Eéogm" 79@0 14.132 14.75
71 15 20 136100 680.5 CF(’?'SEEM 106@0 19.011 19.93
71 15 20 136100 680.5 Cfé%i?ﬂ“" 106@0 18.987 19.85
71 15 20 136100 680.5 C&%’m"' 106@0 18.974 19.84
71 15 20 136100 680.5 %Eéogfl\“ﬂ" 106@0 18.971 19.91
Sporton International Inc. (ShenZhen) Page Number 1 A13-4 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz [Center 680.500 MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Power Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A13-50f 25
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samranis. FCC RF Test Report Report No. : FG472418M

N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Power Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

Bideo BW 300,00 kHz* Span 20 Mz, SVideo B 300.00 kHz" Span 20 MKz|

Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A13-6 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A13-7 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz"
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A13-8 of 25
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

71

15

133100

665.5

DFT-s-
OFDM 1@0
BPSK

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

133100

665.5

OFDM 1@0

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG472418M

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

10.50 4B
dBm

Ref Level 30.00

Start 30 Wiz Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function

N71(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz" Stop 6.080 GHz

‘Sweep 13.3 ms (80001 pts)

Function
dBm
Gl

Function Width Function Vaiue

N71(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Video BW 3.0 MHZ'

Function

N71(5M)_DFT-s-

Stop 6.980 GHz|
Sweep 13.3 ms (40001 ps)

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ'

Function Functian Width

Stop 6.980 GHz|
Sweep 13.3 ms (40001 ps)

Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N71(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

v 10.50 4B
Ref Level 30.00 dBm

start 30 MHz

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

N71(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
Gl

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

N71(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Haten 403 g Type: Powe (RS
o .

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N71(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

v 1
Ref Level 30.00

start 30 MHz

N71(10M)_DFT-s-

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

OFDM_BPSK_Edge 1RB_Left_High CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

Function Function Width

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function Vaiue

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003

= Power (WS

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

[Spectrum Anaiyzer 1

Swept SA

o Powwer (RMS] |
-

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

v 10.50 4B
Ref Level 30.00 dBm

Start 30 Wiz Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz" Stop 6.080 GHz

‘Sweep 13.3 ms (80001 pts)

Function
dBm
G103

Function Width Function Vaiue

N71(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003

= Power (WS

100100
Rin

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function

N71(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M

N71(20M)_DFT-s- N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

Fonr (RMS) Fast A Type Power (RMSI;
c o100 - C o Al 1001100
RT o i e ! " ! ) Trg: Frem Run
A x

e b g b Ref Lyl Offset 10.50 8
ScaleiDiv 10 48 30,0 Scale/Div 10 4B Ref Level 30.00 dBm

Video BW 3.0 MKz Slop 6.980 GHy| Start 30 Mz Video BW 3.0 MHZ' Stop 6.980 GHz|
‘Swesp 13.3 ms (40001 pts) tes B 1.0 MH2 Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
Bm

Sporton International Inc. (ShenZhen) Page Number 1 A13-15 of 25
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samranis. FCC RF Test Report Report No. : FG472418M

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number : A13-16 of 25
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FAX: +86-755-8637-9595
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71

15

20

137600

688.0

DFT-s-
OFDM
BPSK

1@105

see graph

PASS

71

15

20

137600

688.0

DFT-s-
OFDM
QPSK

1@105

see graph

PASS

71

15

20

137600

688.0

DFT-s-
OFDM
BPSK

100@0

see graph

PASS

71

15

20

137600

688.0

DFT-s-
OFDM
QPSK

100@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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FCC ID : ZMOFG190WNA
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N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Adten: 40 68 fer Frey
Cor Gale: Of jHold 1
Freq Ref it anlow  Rad T
#PN: Fast
Ref Lyl Offset 10.50 dB
Ref Value Bm

Ref Lvi Offset 10.50 68
Ref Value 30.00 dBm

| Start 652.000 MHz Stop 683.000 MHz|
40 Range Tabls

#Video BW 91.000 kHe' Span 100 kHz
Sweep 1.00 ms (1001 pts)

N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT lnput RF 0 Afen 40 Tng FreeRun  [CenierFrey
« off L

Aiten. 4068

¥ Ga Low

Ref Ly Offset 10.50 4B
Ref Vialue 30.00 dBm

start 652.000 MHz Stop 683,000 MKz
AMRageTtle v

§52.000 MKz

40 Rangs Table v

Tra

Sporton International Inc. (ShenZhen) Page Number : A13-18 of 25
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Outer_Full_Low_CH

Ref Lyl Offset 10.50 dB
Ref Vialue 30.00 dBm

Stop 683,000 Mz Start 675000 MKz

Start 652.000 MHz
40 Rangs Table

41 Range Tt
Measure Trase
Trace Type
Avmiliade

[spectrum Anayzer 1
(Channel Power
MmN Trg FreaRun
Gale: O

KEYSIGHT Insut RF
Con CCorr HPN. Fast
HF Gan: Low

Ref Lyl Offset 10.50 dB
Ref Vialue 30.00 dBm

Video BW $1.000 kHz* Span 100 kHz
Swaep 1.00 ms (1001 pts)

N71(5M)_DFT-s-

Ref Lyl Offset 10.50 8
Ref Value 30.00 dBm

N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High CH.cH ~ OFDM_QPSK_Edge_1RB_Right_High_CH
P_PASS

Aiten. 4068

Ref Lyl Offset 10.50 8
Ref Value 30.00 dBm

1 A13-19 of 25
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N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 10.50 dB

Ref Lyl Offset 10.50 8
Ref Value

Ref Value 30.00 dBm

Start 678,000 MHz Stop 709,000 Mz

40 Range Teble

N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_

== s
KEYSIGHT Ingut RF 0 Afen 40 Tng FreeRun  [CenierFrey
« off L

¥ Ga Low

Ref Ly Offset 10.50 4B
Ref Vialue 30.00 dBm

Start 652.000 MHz

Stop 683,000 Mz

AMRageTtle v

#Video BW 91.000 kHe' Span 200 kHz
Sweep 1.00 ms (1001 pts)
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N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Adten: 40 68 fer Frey
Cor Gale: Of jHold 1
Freq Ref it anlow  Rad

Ref Lyl Offset 10.50 dB
Ref Value Bm

Start 652.000 MHz Stop 683,000 Mz

480 Range Table

N71(10M)_DFT-s-
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Alten: 30 68
#PNO: Fst

Ref Lvl Offset 10.50 48
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz'

Span 200 kHz
Sweep 1.00 ms (1001 pts)
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